
PNEUMATIC  TOOL  PARTS  LIST

LIST NO. E018

FINISH  NAILER
Model  NT  65M

2004 �  11 � 20

(E1)

 Hitachi Power Tools

A

1

2

3

4

5

6

7

8

10

11

14

33

35

38

39

40

42

43

44

76

65
77

78

77

81

83
84

86

87 88

90
91

53

9

12

15

16

17

18

19

20

21
22

24
25

26
27

28
29

23

45

30

31

32

34

37

46

47
48

49
50

51

54

55

56

57

58

59

60

61

62

63

64

74

75

73

65

66

67

68

69

70

72

80

82

13
A

52B

B

79

85

57

41

36

71

89

501

502

503

504



* ALTERNATIVE PARTS--- 2 ---

ITEM
NO. CODE NO. DESCRIPTION REMARKS

NO.
USED

PARTS

11 -- 04

NT 65M

  1 949-830 HEX. SOCKET HD. BOLT M6X10 (10 PCS.) 1

  2 880-515 PLATE 1

  3 884-332 TOP COVER 1

  4 885-196 HEX. SOCKET HD. BOLT M5X20 4

  5 885-197 EXHAUST COVER 1

  6 885-198 GASKET 1

  7 885-199 HEAD VALVE SPRING (A) 1

  8 885-200 HEAD VALVE SPRING (B) 1

  9 885-201 O-RING (I.D 15.5) 1

10 885-202 HEAD VALVE 1

11 885-203 O-RING (I.D 40.9) 1

12 885-204 O-RING (I.D 32.9) 1

13 885-205 PISTON 1

14 885-206 CYLINDER 1

15 885-207 O-RING (I.D 37.5) 1

16 885-208 O-RING (I.D 57.7) 1

17 885-209 CYLINDER PLATE 1

18 885-210 CYLINDER RING 1

19 885-211 PISTON BUMPER 1

20 885-212 BUMPER SHEET 1

21 881-711 VALVE PACKING 1

22 881-900 SPRING 1

23 884-333 PLUNGER 1

24 873-093 O-RING (1AP-3) 1

25 881-715 O-RING (S3) 1

26 987-105 O-RING (S-10) 1

27 882-701 VALVE BUSHING 1

28 968-643 RETAINING RING (E-TYPE) FOR D4 SHAFT 1

29 884-334 KNOB 1

30 955-479 RETAINING RING (E-TYPE) FOR D6 SHAFT 1

31 884-070 WARNING LABEL 1

32 885-213 BODY ASS�Y 1 INCLUD. 40

33 884-336 PUSHING LEVER GUIDE 1

34 885-214 PUSHING LEVER SPRING 1

35 885-215 PUSHING LEVER (B) 1

36 884-325 ADJUSTER 1

37 881-765 RATCHET SPRING 2

38 884-324 PUSHING LEVER (A) 1

39 885-216 NOSE CAP 1

40 GRIP RUBBER 1 SUPPLIED WITH ITEM NO. 607, 608

41 CAUTION PLATE 1

42 885-217 O-RING (I.D 43) 1

43 885-218 CAP 1

44 885-219 DUST CAP 1

45 885-220 AIR PLUG NPT 1/4 1

46 885-221 WASHER 1

47 949-757 HEX. SOCKET HD. BOLT M5X20 (10 PCS.) 1

48 884-145 TRIGGER (A) 1

49 959-155 STEEL BALL D3.97 (10 PCS.) 1

50 982-454 SPRING (C) 1

51 884-335 CHANGE KNOB 1



* ALTERNATIVE PARTS --- 3 ---

ITEM
NO. CODE NO. DESCRIPTION REMARKS

NO.
USED

PARTS

11 -- 04

NT 65M

52 949-866 ROLL PIN D3X30 (10 PCS.) 3

53 NAME PLATE 1

54 877-699 HEAD VALVE O-RING (I.D 16.8) 1

55 878-881 VALVE BUSHING (B) 1

56 878-885 O-RING (S-18) 1

57 878-925 O-RING (I.D 8.8) 2

58 981-317 O-RING (S-4) 1

59 884-143 VALVE PISTON (B) 1

60 878-887 O-RING (I.D 11) 1

61 878-884 PLUNGER SPRING 1

62 884-144 PLUNGER (A) 1

63 878-888 O-RING (I.D 1.8) 1

64 880-671 VALVE BUSHING (A) 1

65 876-465 NYLON NUT M4 3

66 885-222 COVER PLATE 1

67 885-223 GUIDE PLATE (B) 1

68 885-224 HEX. SOCKET HD. BOLT M5X25 2

69 884-323 LOCK LEVER 1

70 949-685 ROLL PIN D3X20 (10 PCS.) 1

71 885-225 GUIDE PLATE (A) 1

72 885-226 SPIRAL PIN D4X12 1

73 885-227 MAGAZINE COVER 1

74 885-228 FLANGE NUT M5 1

75 885-229 HANDLE ARM 1

76 885-230 ARM PLATE 1

77 885-231 NAIL RAIL 2

78 885-232 BLADE GUIDE MAGAZINE (B) 1

79 885-233 HEX. SOCKET FLAT HD. BOLT M4X10 1

80 949-812 HEX. SOCKET HD. BOLT M4X10 (10 PCS.) 2

81 885-234 NAIL FEEDER 1

82 885-235 SPACER 1

83 885-236 MAGAZINE PROTECTOR 1

84 878-791 ROLL PIN D2.5X12 1

85 885-237 HEX. SOCKET HD. BOLT M4X14 2

86 885-238 MAGAZINE (A) 1

87 885-239 HEX. SOCKET HD. BOLT M5X12 1

88 872-971 RETAINING RING (E-TYPE) FOR D3 SHAFT 1

89 LABEL 1

90 885-241 PIN 1

91 885-242 RIBBON SPRING 1



* ALTERNATIVE PARTS--- 4 --- 11 -- 04

OPTIONAL  ACCESSORIES
ITEM
NO. CODE NO. DESCRIPTION REMARKS

NO.
USED

STANDARD  ACCESSORIES
ITEM
NO. CODE NO. DESCRIPTION REMARKS

NO.
USED

NT 65M

Printed in Japan

(041120N)

501 875-769 SAFETY GLASSES 1

502 885-243 CASE 1

503 884-337 CAUTION TAG 1

504 885-244 LEAFLET 1

601 884-320 FULL SEQUENTIAL ACTUATION MECHANISM KIT 1 INCLUD. 602-606

602 884-321 TRIGGER (A) 1

603 881-778 PLUNGER (B) 1

604 878-888 O-RING (I.D 1.8) 1

605 880-672 VALVE PISTON (B) 1

606 884-322 TRIGGER PIN 1

607 881-768 GRIP TAPE (A) 1

608 880-407 TAPE 2


